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PASS *

In the configuration tested, the EUT complied with the standards specified above.

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced,
except in full, without prior written permission of the company. The report would be invalid without specific
stamp of test institute and the signatures of compiler and approver.
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3. Test Summary

Test Item Section Result

Antenna requirement FCC part 15.203/15.247 (c) Pass

AC Power Line Conducted Emission FCC part 15.207 Pass
Conducted Peak Output Power FCC part 15.247 (b)(3) Pass
Channel Bandwidth FCC part 15.247 (a)(2) Pass

Power Spectral Density FCC part 15.247 (e) Pass

Band Edge FCC part 15.247(d) Pass

Spurious Emission FCC part 15.205/15.209 Pass

Remark: Test according to ANSI C63.10:2013 and RSS-Gen
Pass: The EUT complies with the essential requirements in the standard.

Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 9k~30MHz 3.17 dB (1)
Radiated Emission 30~1000MHz 3.45dB (1)
Radiated Emission 1~6GHz 3.54 dB (1)
Radiated Emission >6GHz 4.89dB (1)
Conducted Disturbance 0.15~30MHz 2.66 dB (1)
RF power, conducted / 0.16 dB (1)
Spurious emissions, conducted / 0.21dB (1)

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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4. General Information

4.1. General Description of EUT
Product Name: LED Mini Projector
Model No.: P8
Series model: P7Y, P8L, P9

Model Difference

The variation of each model name is used to distinguish different
sales customers, other including product appearance, electrical
structure and key components are exactly the same, does not affect
product safety and Electromagnetic compatibility.

Channel numbers:

802.11b/802.11g /802.11n(HT20): 11
802.11n(HT40):7

Channel separation:

5MHz

Modulation technology:

802.11b: Direct Sequence Spread Spectrum (DSSS)
802.119/802.11n(H20)/802.11n(HT40):
Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type:

FPCB Antenna

Antenna gain:

0dBi

Power supply:

DC 12V From Adapter

Adapter Information
(auxiliary test equipment
supplied by test Lab)

Model: J482-1203600UX
Input: AC 100-240V~ , 50/60Hz, 1.5A,
Output :DC 12V 3.6A, 43.2W

Shenzhen HTT Technology Co.,Ltd.
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China

Tel: 0755-23595200 Fax: 0755-23595201

Page 5 of 38




HTT

Report No.: HTT202203190F02

Operation Frequency each of channel

Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected

channel see below:

Test channel

Frequency (MHz)

802.11b/802.119/802.11n(HT20)

802.11n(HT40)

Lowest channel 2412MHz 2422MHz
Middle channel 2437MHz 2437MHz
Highest channel 2462MHz 2452MHz

Shenzhen HTT Technology Co.,Ltd.

Shenzhen, Guangdong, China

Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
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4.2. Test mode

Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test, the dutycycle >98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply
condition. So the report just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode 802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Data rate 1Mbps 6Mbps 6.5Mbps 13Mbps
4.3. Description of Support Units

None.

4.4. Deviation from Standards

None.

4.5. Abnormalities from Standard Conditions

None.

4.6. Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 779513 Designation Number: CN1319
Shenzhen HTT Technology Co.,Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA-Lab Cert. No.: 6435.01
Shenzhen HTT Technology Co.,Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.10 and CISPR 16-1-4:2010.

4.7. Test Location

All tests were performed at:

Shenzhen HTT Technology Co.,Ltd.

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community,
Xixiang Street, Bao'an District, Shenzhen, Guangdong, China

Tel: 0755-23595200
Fax: 0755-23595201

4.8. Additional Instructions

Test Software Special AT test command provided by manufacturer to Keep the EUT in
continuously transmitting mode and hopping mode

Power level setup Default

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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5. Test Instruments list
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No.
No. (mm-dd-yy) (mm-dd-yy)
1 | 3mSemi-Anechoic Shenzhen C.R.T 96*6 HTT-E028 | Aug.102020 | Aug. 09 2024
Chamber technology co., LTD
henzh R.T
2 Control Room Shenzhen C 4.8*3.53.0 HTT-E030 | Aug.102020 | Aug. 09 2024
technology co., LTD
3 EMI Test Receiver Rohde&Schwar ESCI7 HTT-E022 | May 21 2021 May 20 2022
4 Spectrum Analyzer Rohde&Schwar FSP HTT-E037 | May 21 2021 May 20 2022
5 Coaxial Cable ZDecl ZT26-NJ-NJ-0.6M | HTT-E018 | May 21 2021 May 20 2022
6 Coaxial Cable ZDecl ZT26-NJ-SMAJ-2M | HTT-E019 | May 21 2021 May 20 2022
7 Coaxial Cable ZDecl ZT26-NJ-SMAJ-0.6M | HTT-E020 | May 21 2021 May 20 2022
8 Coaxial Cable ZDecl ZT26-NJ-SMAJ-8.5M | HTT-E021 | May 21 2021 May 20 2022
ite | thmi
g | Composite logarithmic Schwarzbeck VULB 9168 HTT-E017 | Aug. 222021 | Aug. 21 2022
antenna
10 Horn Antenna Schwarzbeck BBHA9120D HTT-E016 | Aug. 22 2021 | Aug. 21 2022
11 Loop Antenna Zhinan ZN30900C HTT-E039 | Aug. 22 2021 | Aug. 21 2022
12 Horn Antenna Beijing Hangwei Dayang OBH100400 HTT-E040 | Aug. 222021 | Aug. 21 2022
low fi
13 ow frequency Sonoma Instrument 310 HTT-E015 | May 212021 | May 20 2022
Amplifier
high-fi
14 9 rec.1L-Jency HP 8449B HTT-EO014 | May 21 2021 May 20 2022
Amplifier
15 Variable frequency power| Shenzhen Anbiao ANB-10VA HTT-082 May 21 2021 May 20 2022
supply Instrument Co., Ltd
16 EMI Test Receiver Rohde & Schwarz ESCS30 HTT-EQ004 | May 21 2021 May 20 2022
17 Artificial Mains Rohde & Schwarz ESH3-Z5 HTT-E006 | May 21 2021 May 20 2022
18 Artificial Mains Rohde & Schwarz ENV-216 HTT-E038 | May 21 2021 May 20 2022
19 Cable Line Robinson Z302S-NJ-BNCJ-1.5M| HTT-E001 | May 21 2021 May 20 2022
20 Attenuator Robinson 6810.17A HTT-EO07 | May 21 2021 May 20 2022
pq |Variable frequency power| ShenzhenYanghong |y 656 (5yA) | HTT-E032 | May 212021 | May 20 2022
supply Electric Co., Ltd
22 Control Room Shenzhen C.R.T 8*4*3.5 HTT-E020 | May 212021 | May 20 2022
technology co., LTD
23 DC power supply Agilent E3632A HTT-E023 | May 21 2021 May 20 2022
24 EMI Test Receiver Agilent N9020A HTT-E024 | May 21 2021 May 20 2022
25 | Analog signal generator Agilent N5181A HTT-E025 | May 21 2021 May 20 2022
26 | Vector signal generator Agilent N5182A HTT-E026 | May 21 2021 May 20 2022
27 Power sensor Keysight U2021XA HTT-E027 | May 21 2021 May 20 2022
28 Temperature and humidity  Shenzhen Anbiao TH10R HTT-074 May 21 2021 May 20 2022
meter Instrument Co., Ltd

Shenzhen HTT Technology Co.,Ltd.
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China

Tel: 0755-23595200 Fax: 0755-23595201
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6.1. Conducted Emissions

Report No.: HTT202203190F02

Test results and Measurement Data

Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI| C63.10:2013

Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup; RBW=9KHz, VBW=30KHz, Sweep time=auto
Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm 80cm
AUX m AC power
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane

Remamw:

EU T Equipment Uinder Test

LiISN Line Impedence Siabitzation Network
Test table feight=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50ohm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Remark: Both high and low voltages have been tested to show only the worst low voltage test data.

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Measurement data:

Line:
100.0 dBuV
90
80
70
FCC Part158 (OF)
(5] I
FCC Fait158 [AVE]
50
40
30
20 K poak
’ l\';‘-'hwv”\ AVE
10
0.0
0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBu dB dBu dBuv dB Detector
1 01773 2654 10.28 36.92 6461 -27.69 QF
2 0773 13.67 10.38 24.05 461 -30568 AVG
3 04269 34.01 10.43 44 44 5731 -12.87 QF
4 04269 2424 10.43 3467 47.31 -12.64 AVG
b 07116 2793 10,75 38.68 56.00 -17.32 QP
G 07116 19.03 10.75 29.78 4G.00 -16.22 AVG
T 1.9323 2806 10.83 3B8.89 56.00 1711 QF
8 19323 1853 10.83 29.26 46.00 -16.64 AVG
9 50608 26.02 11.24 37.26 60.00 -22.74 QP
10 59608 1858 11.24 29.82 5000 -20.18 AVG
11 108116 2392 11.59 35.51 6000 -24.49 QF
12 10811e  17.12 11.59 28.71 5000 -2129 AVG
Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China
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Neutral:
100.0  dBuV
90
&0
70
FCC Pat158 [QF]
=11}
FCC Pait158 [AYE]
50
40
20
peak
20
AVE
10
00
0.5 [MHz] 3 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv de Detector
1 0.1850 3210 10.22 42.32 6426 -21.94 QP
2 0.1850 18.68 10.22 28.90 426 -2536 AVG
3" 04113 37.97 10.30 48.27 5762 935 QP
4 04113 26.71 10.30 37.01 4762 -1061 AVG
5 0.7428 2912 10.67 39.79 56.00 -16.21 QF
6 0.7428 2017 10.67 30.84 46.00 -15.16 AVG
7 1.6242 27.33 10.81 38.14 56.00 -17.86 QP
8 1.6242 18.70 10.81 29.51 46.00 -1649 AVG
9 3.7878 2813 10.86 38.99 56.00 -17.01 QF
10 3.7878 211 10.86 31.97 46.00 -1403 AVG
11 11.3694 25.76 11.69 37.45 60.00 -22.55 QP
12 11.3694 18.58 11.69 30.27 50.00 -1973 AVG
Notes:

1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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6.2. Conducted Peak Output Power

Test Requirement: FCC Part15 C Section 15.247 (b)(3)

Test Method: KDB558074 D01 15.247 Meas Guidance v05r02

Limit: 30dBm

Power sensor and Spectrum analyzer

Test setup:

[=1=1=]
A OOoo
/ (=1=1=]
[=i=1=
oo E.U.T

‘ Non-Conducted Table ‘

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Test environment: Temp.: ‘ 25°C ‘ Humid.: 52% Press.: 1012mbar

Measurement Data
Peak Output Power (dBm)
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)

Lowest 15.34 14.66 13.84 12.84
Middle 15.12 14.51 13.71 12.74 30.00 Pass
Highest 15.04 14.33 13.52 12.67

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Test Requirement:

FCC Part15 C Section 15.247 (a)(2)

Test Method:

KDB558074 D01 15.247 Meas Guidance v05r02

Limit: >500KHz
Test setup: Spectrum Analyzer
(] o Y
/\\ e o |
Oooo
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Test environment: Temp.: ‘ 25°C ‘ Humid.: 52% Press.: 1012mbar

Measurement Data
Channel Bandwidth (MHz)
Test CH Limit(KHz) Result
802.11b 802.11¢g 802.11n(HT20) | 802.11n(HT40)

Lowest 9.054 16.39 17.61 36.04
Middle 9.066 16.38 17.62 35.82 >500 Pass
Highest 9.030 16.38 17.61 36.11

Shenzhen HTT Technology Co.,Ltd.

Shenzhen, Guangdong, China

Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
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Test plot as follows:

Report No.: HTT202203190F02

802.11b

802.11g

Agilent Spectrum Anabzer - Uxcuped TW

x dB -6.00 dB

rtar Frag: 2417000000
S Galnlow |

#Agtan: 34 dB

Ref 20.00 dBm

enter 2.412 GHz

FRes BW 100 kHz #VEW 300 kHz

Occupied Bandwidth

11.053 MHz
23887 kHz
0,054 MHz

Transmit Fraq Error

x dB Bandwidth x dB

G
: Frow Run ‘vglreie oo

Total Power

OBW Power

Fadlo S2d: Hene

Radio Davice:

Span 30 MHz
Sweep 2.933 ms;

20,6 dBm

99.00 %
-6.00 dB

Agilent Spoctrum Anbprer - Drcupsed o

CastarFroq:2 nm GHz
Avgiiobd> 100

Ref 20.00 dBm

SVBW 300 kHz

Occupied Bandwidth Total Power
16.551 MHz
23.265 kHz

16.39 MHz

Transmit Freq Error
% dB Bandwidth

OBW Power
= dB

Rudie St None

Rusés Daviea: BTS

20.4 dBm

89,00 %
-6.00 dB

Center Freq 2.437000000 GHz

FF Gain L ow =

Ref 20.00 dBm

#VBW 300 kHz

Occupled Bandwidth Total Power
11.248 MHz
216.02 kHz OBW Power

6.066 MHz x dB

Transmit Freq Error

x dB Bandwidth

C.nm Freq: 2437000000 GHz
Trig: Auglald> 1090

o1
dhe St

Fas Davica BTS

Span 30 MHz i

Sweep 2.933m

20.5 dBm

Lowest channel

Aot Spectirum Andyzer - (ucaped EW

Center Freq 2.437000000 GHz

AFGainlow  Bhttes

Canter Freq: 2437000000 Grea
AvgiHold> 1010

iCenter 2437 GHz

#Res BW 100 kHz SVBW 300 kHz

Occupied Bandwidth Total Power
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24.792 kHz
16.38 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

20.4 dBm

Rads Std: None

Rasds Davice: BT

99.00 %

-6.00 dB

Aglent. Spectrium dalyres - Docupbed FW

Center Freq 2.462000000 GHz Cantar Freg: 2482000000

Gt BAtten: 34

Rel 20.00 dBm

Center 2462 GHz

#Res BW 100 kHz SVBW 300 kHz

Occupled Bandwidth Total Power
11.300 MHz
186.68 kHz OBW Power
9.030 MHz x dB

Transmit Freq Error
x dB Bandwidth

GHa
Trig: Frae Run gl 10
8

01515 W M
Radie St Nona

Radie Davice: BTS

Sweep 2933

20.6 dBm

Middle channel

Agllern Sqwectriem Anabyier - Drospied BW
Center Freq 2.462000000 GHz

MEGainlow  Stten 24 4

iICenter 2462 GHz

!‘KR!; BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
16.5563 MHz

24.107 kHz OBW Power
16.38 MHz x dB

Transmit Freq Error
% dB Bandwidth

20.7 dBm

Span 30 MHz
Sweep 2.933 ms|

Highest channel

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200

Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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802.11n(HT20) 802.11n(HT40)

Agplerst Spectzum Analyrer - Ocrupied BW e St iom Aiabyer - Drcopsied EW
=

Center Freq 2.412000000 GHz Canter Freg: 2412000000 GHz sdbe St No — LT Canter Freq: 2422000000 GHz
W Trig: Fres Run AvglHald> 10090 W Trig:Fres Run Aregiisid» 11t
-Gt ow Radie Device: BTS : NEGaindow T BAtten: 24 4}

Ref 20,00 dBm ) Ref 20.00 dBm___

Max Hold
: enter 2.422 GHz Span 60 MHz!
#Res BW 100 kHz SVBW 300 kHz s #Res BW 100 kHz ZVBW 300 kHz Sweep 5.8 ms|

Occupled Bandwidth Total Power 20.4 dBm Occupied Bandwidth Total Power 17.4 dBm
17.754 MHz : 36.042 MHz

Transmit Freq Error 30.687 kHz OBW Pawer 89,00 % Transmit Freq Error -20.878 kHz OBW Power 90.00 %

x dB Bandwidth 761 MHz x dB -6.00 dB = dB Bandwidth 36.04 MHz = dB -6.00 dB

Lowest channel

Aot Spctrumm Atdyzes - Dccugiest TR Al Spctsums Amabyrer - Occupbed BW
% &

iz 3, 0671 07 AM : Y E
Center Freq 2.437000000 GHz Cantar Freq: 2431000000 GHz Radio Std: Mene Center Freq 7000000 GHz Canter Freg: 2437000000 GH2 Radie St Nona
Trig: Fraa Riun ‘AvglHeld> 1010 - Trig: Free Run AugiMatd> 1

G BAfen: 24 dB Radio Devica: BTS S | " paiee: 24 48 Radis Davics: BTS

Ref 20.00 dBm

Center 2437 GHz " Span 30 MHz,
WRes BIW 100 kHz FVBW 300 kHz Sweep 2.933ms " FVBW 300 kHz

Occupled Bandwidth Total Power 20.4 dBm e Occupied Bandwidth Total Power 18.6 dBm
17.751 MHz Detector 36.038 MHz

Transmit Freq Error 25,700 kHz OBW Power Transmit Freq Error 126 kHz OBW Power 99.00 %

® dB Bandwidth 17.62 MHz xdB x dB Bandwidth 35.82 MHz « dB -6.00 dB

Middle channel

Agfhent Spectrum nalyzes - Dicuphed EW Agrhent Ypectrum nabyrer - Occupaed W
Conter Frog 2.4 000 GHz GHa Radia $3d: Home Cantar Frag. 2453000000 Oz
Center Freq 2.462000000 GH. ‘AvglHald> 1010 T Ru AvglHald> 11
Radio Device: BTS

Ref 20.00 dBm _Refl 20.00 dBm

Center 2462GHz ) ) ) ) Span 30 MHz| enter 2.452 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 2,933 ms [#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwlidth Total Power —— Occupled Bandwidth Total Power
17.769 MHz 36.053 MHz

Transmit Freq Error 18.258 kHz OBW Power Transmit Freq Error -48.967 kHz OBW Power

x dB Bandwidth 17.61 MHz xdB ® dB Bandwidth 36.11 MHz x dB

Highest channel

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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A

6.4. Power Spectral Density

Report No.: HTT202203190F02

Test Requirement:

FCC Part15 C Section 15.247 (e)

Test Method:

KDB558074 D01 15.247 Meas Guidance v05r02

Limit: 8dBm/3kHz
Test setup: Spectrum Analyzer
ooO
As | Oooo
ooO
ooO
ol =T=1N E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results: Pass
Test environment: Temp.: ‘ 25°C ‘ Humid.: ‘ 52% Press.: 1012mbar
Measurement Data
Power Spectral Density (dBm/3kHz) Limit
Test CH Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40) | (dBm/3kHz)

Lowest -9.765 -12.696 -12.708 -18.255
Middle -10.219 -12.366 -13.138 -17.308 8.00 Pass
Highest -9.867 -12.176 -12.046 -17.090

Shenzhen HTT Technology Co.,Ltd.

1F, Building B, Huafeng International Robotics Industrial Park,

Shenzhen, Guangdong, China

Tel: 0755-23595200 Fax: 0755-23595201

Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
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Test plot as follows:

Report No.: HTT202203190F02

802.11b

802.11g

Marker 1 2.410259200000 GHz
" Trige Fres Run
Amen: 14 48

#VBW 10 kHz

g Type: LogPr
Avgiel> 11

Agient Spectrum haslyzer - Swept SA

Avg Type: Log-Pur
Hglhield> 111

Center 2.41200 GHz
WRes BW 3.0 kHz SVBW 10 kHz

Agilent Spectrum Anakyzes - Swrpt 54

Markor 1 2 8400000 _| Toia Fros Rum

ast Lyl
[ Atmen: W Bl

#VBW 10 kHz

Marker 1 2.431344300000 GHz Mg T g-Fur
AT T Trig: Fras fiun egiieids 111
I G L Aatenc 14 48

Ref Offset 6.5 0B
Ref 10.00 dBm

Trace Average
=

Max Hold

#VEW 10 kHz

Trig: Fras Fun

Ref Offset 5.5 dB
Ref 10.00 dBm

A il -\[A".'»m
r;h,L_.v:‘\'-"'-" B

FVEW 10 kHz

&
Avg Typac LagPur
AvglHeld=111

Trace Average
=]

Max Hold

er 246200 GHz Span 24.59 MHz
W 3.0 kHz FVEBW 10 kHz 93 5 (1001 pis)

Highest channel

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Report No.: HTT202203190F02

802.11n(HT20) 802.11n(HT40)

hgilens tpecirum Analyrer - Seep A Agfhent Spectnum hoabrzes - Swept S
T

Marker 1 2.413268640000 GHz Marker 1 2.422000000000 GHz

¥ Trige Fres Run
Ammen; 14 48

Clear Write
—

Trace Average
P
Max Hold
I

EVBW 10 kHz Sweep 5712 s (1001 pts)

Mgt Spectiim hehyzss - St S
i 1

r E z i R
Markor 1 2.432016360000 H e Run :.'.‘}HZTL',??I'

AvglHeld> 11 T
Wininclow At 4 &8

Trace Average
=

Max Hold

) " Span 26.43 MHz Center 2.43700 GHz i Span 54.17 MHz
SVBW 10 kHz Sweep 2.787 5 (10 ) #Res BW 3.0 kHz #VEBW 10 kHz Sweep 5.712 5 (1001 pts)

: &
Marker 1 2.443224460000 GHz Avg Typa: Log-Pur
e T Trig: Fres Run AvgHold> 111
1 Gaind e
R#f Offset 6.5 58
Ref 10.00 dBm

jenter 246200 Gy = Sian 2643 MI Center 2.45200 GHz ) Span 54.17 MHz
FRes BW 3.0 khz FVEW 10 kHz Sweep 2.787 s (1001 pt #Res BW 3.0 kHz FVBW 10 kHz Sweep 5.712 (1001 pts)

Highest channel

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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6.5. Band Edge

6.5.1. Conducted Emission Method

Report No.: HTT202203190F02

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method: KDB558074 D01 15.247 Meas Guidance v05r02
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that
is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated
measurement.
Test setup: Spectrum Analyzer
e o o
a e o o
e o o
oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Test environment:

Temp.: 25°C Humid.:

52% Press.: 1012mbar

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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TT,

Report No.: HTT202203190F02

Frequency Band Delta Peak to band emission >Limit Result
(dBc) (dBc)
802.11b
2400 50.18 20 Pass
2483.5 54.34 20 Pass
802.11g
2400 39.49 20 Pass
2483.5 43.30 20 Pass
802.11n(HT20
2400 39.48 20 Pass
2483.5 40.59 20 Pass
802.11n(HT40
2400 32.09 20 Pass
2483.5 41.60 20 Pass
Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Test plot as follows:

Report No.: HTT202203190F02

Test mode:

&
Avg Typa: Lag-Pur
AvglHeld> 11

Stop 2.44000 GHz
Sweep 12.47 ms (1001 pis)

802.11b

-Dlspl.ay Line -15.31 dBm

bof Offset 6.5 0B
0.00 dBm

[start 245000 GHz
[#Res BW 100 kHz

SSumuansuns

o
g Typa: Log-Pur
Trig: Fras Run Aol 11

#VEW 300 kHz

Test mode:

Trig: Frae Run

e
Atter: 24 9B

s

Ly
cLow

3
BW 100 kHz FVEW 300 kHz

802.11g

f 5000 GHz
[eRes BW 100 kHz

Al

Sowmunnaun .

Trig: Fros Run
Asten: 24 4B

FVEW 300 kHz

Lowest channel

Highest channel

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Report No.: HTT202203190F02

Test mode: 802.11n(HT20)

Sqctrum Anabyevr - St S4

231000 GHz ) ) ) ) ] ‘Stop 244000 GH: [start 2.45000 GHz
es BW 100 kHz Sweep 1247 ms (1001 pt l#Res BW 100 kHz #VEW 300 kHz

2,463 30 GHz |
2,453 50 GHz |

Lowest channel Highest channel
Test mode: 802.11n(HT40)

&
Avg Typs: Log-Pur

ay Line -24.52 dBm
Trig: Fras Run HovglHald=> 111
et

N bt g,
it o

Ref Offset 6.5 dB
Ref 10,00 dBim

245000 GHz [start 244000 GHz

FVEBW 300 kHz

m‘s {1001 pts) kﬁes BW 100 kHz EVEW 300 kHz Sweep

Zhoommnuns s
S5 o

B

Lowest channel Highest channel

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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HTT

Report No.: HTT202203190F02

6.5.2. Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI C63.10: 2013

Test Frequency Range:

All of the restrict bands were tested, only the worst band’s (2310MHz to
2500MHz) data was showed.

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
Above 1GHz Peak 1TMHz 3MHz Peak Value
Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Above 1GHz 74.00 Peak Value
Test setup:

Tum Tables -
=180cm =,

= | Receiver H Preamplifier. ]f

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above the
ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Test environment:

Temp.: 25°C Humid.: 52% Press.: 1012mbar

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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HTT,

Report No.: HTT202203190F02
Measurement Data

Remark: During the test, pre-scan the 802.11b/802.11g/802.11n (H20)/802.11n (H40)
modulation, and found the 802.11b modulation which it is worse case.

Reading Act Limit

Freq. Ant.Pol. Ant/CF
Peak AV Peak AV Peak AV Note

(MHz) HIV CF(dB)

(dBuv) (dBuv) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.00 H 50.41 - -5.79 44.62 - 74.00 54.00 CHO1
2390.00 \% 47.92 -- -5.79 42.13 -- 74.00 54.00 CHO1
2483.50 H 47.37 -- -4.98 42.39 -- 74.00 54.00 CH11
2483.50 \% 47.09 -- -4.98 4211 -- 74.00 54.00 CH11
Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China
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Report No.: HTT202203190F02

Horizontal
1000 dBu¥/m
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A0 Aicsahha i g PRI T I b st aches bt it it il il W e Mt Tl sl b

[a]

10.000 2320.50 2331.00 2341.50 2352.00 [MHz] 2373.00 2383.50 2354.00 2404.50 2415.00

Vertical
1000 dBu¥/m

90

a0 A

70

60

50

o
4y A “Mmb‘m‘w

" " A M M Pl RPN Ao i M
AT T T G e Uil (L et e meg AR T ey

40

30

20

10

[a]

10.000 2320.50 2331.00 2341.50 2352.00 [MHz] 2373.00 2383.50 2354.00 2404.50 2415.00

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Report No.: HTT202203190F02

Horizontal
100.0 dBuv/m
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Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China
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HTT,

Report No.: HTT202203190F02

6.6. Spurious Emission
6.6.1. Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: KDB558074 D01 15.247 Meas Guidance v05r02
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that
is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated
measurement.
Test setup: Spectrum Analyzer
Ooad
A OO
[ o
i oo E.U.T
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass
Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China
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Measurement Data:

Report No.: HTT202203190F02

| 802.11b

| 802.11g

Lowest channel 30MHz~25GHz
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2B o e

&
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Amen: 24 48
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o Syt ot S
‘Display Line -18.51 dBm
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W Gaind ow L
Ref Offset 6.6 aB
Ref 20.00 dBm
1

¢

[Start 30 MHz

[FRes BW 100 kHz FVBW 300 kHz

Highest channel 30MHz~25GHz

3
Avg Type: Log-Prr

Display Line -17.12 dBm
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VHO: et TriE Fres Run
IFiGaincl ow Atmen: 24 4B

Ref Offset6 6 dB
Ref 20.00 dBm

‘I

|

e~

Start 30 MHz
#Res BW 100 kHz

#VBW 300 kHz

Agilent. Spectrm hsbyzer - Swept SA

Display Line -20.28 dBm

]
Trig: Froe Rum AvglHold> 11

PO Fast o
[Foaintow * Adwn: 24 4B

Raf B

Ref 20.00 dBm

ry

w Max Hold
" Stop 25.00 GHz
Sweep 2.387 5 (40001 pis|

Res BW 100 kHz FVBW 300 kHz

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Report No.: HTT202203190F02

| 802.11n(HT20) | 802.11n(HT40)
Lowest channel 30MHz~25GHz

At Spwctrumm Arabprer St 34

‘Display Line -18.58 dBm Horg Typa: Log-Pur
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4 1
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Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China
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A

6.6.2. Radiated Emission Method

Report No.: HTT202203190F02

Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI C63.10:2013

Test Frequency Range:

9kHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 120KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average
Limit: Frequency Limit (uV/m) Value Megissl:arﬁzneent
0.009MHz-0.490MHz | 2400/F(KHz) QP 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 30m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP 3m
500 Average
Above 1GHz
5000 Peak
U For radiated emissions from 9kHz to 30MHz

Test Antenna

" I

Tumn Table .,

< alcm >+

) W

i

| Receivers|
o

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Report No.: HTT202203190F02

For radiated emissions from 30MHz to1GHz

Test Antennas

A,

Tum Tahle.ﬁ. E—‘_ﬂ <hm e Am

< 80cm . -.'_)J;) Tum Table.
il A
L . =
= [ Receiver. H Plea.mphme:-]

For radiated emissions above 1GHz

Tum Tablev - g

<150cm =,

= | Recei\'er-—]—| Preamplifier. I’;

Test Procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving

antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case

and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test environment:

Temp.: 25°C Humid.: 52% Press.:

1012mbar

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
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Report No.: HTT202203190F02

Test voltage:

AC 120V, 60Hz

Test results:

Pass

Remarks:

1.0nly the worst case Main Antenna test data.
2.Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:

B 9kHz~30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,

and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.

Shenzhen HTT Technology Co.,Ltd.

Tel: 0755-23595200 Fax: 0755-23595201

1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
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B Below 1GHz

Pre-scan all test modes, found worst case at 802.11b 2412MHz, and so only show the test result of 802.11b

2412MHz

Horizontal
800 dBuW/m
FCC Parl15 B
Margin -6 dB
I ! 5
40 b
| » 7 ;
}i
v \
\”\W ;
0.0
30,000 40 50 B0 70 B0 [MHz) 300 400 500 GO0 700 1000, 00D
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuY dB dBuv/m dB/m dB Detector
1 594405 4182 -18.07 2375 4000 -1625 QP
2 2732341 51865 -17.60 3405 4600 -1195 aQF
3 396.2415 50.56 -14.76 3580 4600 -1020 aQF
4 5319635 50.36 -13.01 37.35 46.00 -865 QP
5
6

I 599.3212 51.14 -10.21 40.93 46.00 -507 QP
* 8362443 47 .41 -6.18 41.23 46.00 477 QF

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
1F, Building B, Huafeng International Robotics Industrial Park, Hangcheng Road,Nanchang Community, Xixiang Street, Bao'an District,
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Vertical
0.0 dBuW'm
FCC Past15 B
Margin -& d8
" | : . &
T
IF
0.0
30.000 40 S0 60 70 B0 [MHz] 300 400 500 GO0 700 1000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dB/m dB Detactor

11 471599  51.25 -17.20 34.05 4000 595 QP
2" 62.8708 53.98 -18.66 35.32 4000 468 QP
3 2732341 51.75 -17.60 34.15 46.00 -11.85 QF
4 4591144 51.49 -14.06 37.43 46.00 -857 QP
5
6

5319635  51.52 -13.01 38.51 46.00 -749 QP
I 599.3212 51.13 -10.21 40.92 46.00 -508 QP

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
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B Above 1GHz

Note: During the test, pre-scan the 802.11b/802.11g/802.11n (H20)/802.11n (H40)
modulation, and found the 802.11b modulation which it is worse case.

802.11b:Lowest

Horizontal:
Antenna Preamp
Frequency |Meter Reading Factor Cable Loss Factor Emission Level Limits Margin
Detector
(MHz) (dBpV) (dB/m) (dB) (dB) (dBpV/m) (dBuV/m) (dB) Type
4824 50.15 31.40 8.18 31.50 58.23 74.00 -15.77 peak
4824 33.62 31.40 8.18 31.50 41.70 54.00 -12.30 AVG
7236 42.27 35.80 10.83 31.40 57.50 74.00 -16.50 peak
7236 25.59 35.80 10.83 31.40 40.82 54.00 -13.18 AVG
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Vertical:
Antenna Preamp
Frequency |Meter Reading Factor Cable Loss Factor Emission Level Limits Margin
Detector
(MHz) (dBuV) (dB/m) (dB) (dB) (dBpV/m) (dBuV/m) (dB) Type
4824 50.02 31.40 8.18 31.50 58.10 74.00 -15.90 peak
4824 34.13 31.40 8.18 31.50 42.21 54.00 -11.79 AVG
7236 42.57 35.80 10.83 31.40 57.80 74.00 -16.20 peak
7236 26.63 35.80 10.83 31.40 41.86 54.00 -12.14 AVG
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
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802.11b:Middle

Horizontal:
Antenna Preamp
Frequency |Meter Reading Factor Cable Loss Factor Emission Level Limits Margin
Detector
(MHz) (dBpV) (dB/m) (dB) (dB) (dBpV/m) (dBuV/m) (dB) Type
4874 50.63 31.40 9.17 32.10 59.10 74.00 -14.90 peak
4874 35.12 31.40 9.17 32.10 43.59 54.00 -10.41 AVG
7311 42.88 35.80 10.83 31.40 58.11 74.00 -15.89 peak
7311 27.03 35.80 10.83 31.40 42.26 54.00 -11.74 AVG
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Vertical:
Antenna Preamp
Frequency |Meter Reading Factor Cable Loss Factor Emission Level Limits Margin
Detector
(MHz) (dBpV) (dB/m) (dB) (dB) (dBpV/m) (dBuV/m) (dB) Type
4874 50.99 31.40 9.17 32.10 59.46 74.00 -14.54 peak
4874 34.88 31.40 9.17 32.10 43.35 54.00 -10.65 AVG
7311 42.15 35.80 10.83 31.40 57.38 74.00 -16.62 peak
7311 25.62 35.80 10.83 31.40 40.85 54.00 -13.15 AVG
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
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802.11b:Highest

Horizontal:
Antenna Preamp
Frequency |Meter Reading Factor Cable Loss Factor Emission Level Limits Margin
Detector
(MHz) (dBpV) (dB/m) (dB) (dB) (dBpV/m) (dBuV/m) (dB) Type
4924 49.84 31.40 9.17 32.10 58.31 74 -15.69 peak
4924 33.52 31.40 9.17 32.10 41.99 54 -12.01 AVG
7386 41.05 35.80 10.83 31.40 56.28 74 -17.72 peak
7386 25.84 35.80 10.83 31.40 41.07 54 -12.93 AVG
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Vertical:
Antenna Preamp
Frequency |Meter Reading Factor Cable Loss Factor Emission Level Limits Margin
Detector
(MHz) (dBpV) (dB/m) (dB) (dB) (dBpV/m) (dBuV/m) (dB) Type
4924 48.77 31.40 9.17 32.10 57.24 74 -16.76 peak
4924 33.95 31.40 9.17 32.10 42.42 54 -11.58 AVG
7386 40.85 35.80 10.83 31.40 56.08 74 -17.92 peak
7386 2414 35.80 10.83 31.40 39.37 54 -14.63 AVG
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Remark:
(1) Data of measurement within this frequency range shown “-- ” in the table above means the

reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(2) When the test results of Peak Detected below the limits of Average Detected, the Average
Detected is not need completed.

Shenzhen HTT Technology Co.,Ltd. Tel: 0755-23595200 Fax: 0755-23595201
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7. Test Setup Photo

Reference to the appendix | for details.

8. EUT Constructional Details

Reference to the appendix Il for details.
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